YANMAR PARTS CATALOG

0CF10-M64501EN

Last update Dec., 2018




Introduction

1.This parts catalog for 3YM27A, 3YM30R is published as a revised edition.

Date of issue Remarks
First edition Sep., 2012 No need
1st revised edition Dec., 2018

2. This parts catalog does not contain the technical data needed for maintenance service.

3. The illustrations used in this parts catalog have been simplified for clarity.

4. The contents of this parts catalog are subject to change without notice.

5.Be sure to use only Yanmar genuine parts for repairs. If imitation parts are used,
it may cause engine defects.




Fig. No.

ENGINE

10.
11.
12.
13.
14.
15.
16.
17.
38.
18.
19.
20.
21.
22.

23.

Fig. Name

. CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING
. OIL SUMP

. MIST SEPARATOR

. MOUNTING FOOT

. LABEL

. CYLINDER HEAD

. BONNET

AIR INTAKE SILENCER

EXHAUST BEND & MIXING ELBOW
CAMSHAFT & DRIVING GEAR
CRANKSHAFT & PISTON
DIPSTICK

LUB. OIL SYSTEM

COOLING PUMP(SEA WATER)

COOLING PUMP(FRESH WATER)

(17A)AIR VENT KIT(KEEL COOLER SPEC.)(OPTIONAL)

COOLER(FRESH WATER)
COOLING PIPE(SEA WATER)
COOLING PIPE(FRESH WATER)
BILGE PUMP(OPTIONAL)

FUEL INJECTION PUMP

GOVERNOR

Contents

Fig. No.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.

37.

0CF10-M64501

Fig. Name
FUEL FEED PUMP
FUEL INJECTION VALVE & FUEL INJECTION PIPE
FUEL PIPE & FUEL FILTER
CABLE SUPPORT & REMOTE CONTROL HEAD
CLUTCH
CLUTCH(REMOTE CONTROL)
COUPLING(OPTIONAL)
STARTER MOTOR
GENERATOR
WIRE HARNESS & RELAY
HEATER
INSTRUMENT PANEL
TOOL

GASKET SET(OPTIONAL)



0CF10-M64501 ENGINE O0CF10-M64501 Fig.1

Fig.1. CYLINDER BLOCK (B=avezra or
©= )=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 719717-01561 BLOCK ASSY, CYLINDER 1 1
5 3 105311-01090 PLUG, 30 4 4
6 3 119623-01250 PLUG, 45 1 1
7 3 119285-01990 PLUG, 25 3 3
8 3 119620-02020 BOLT, METAL CAP 8 8
11 3 119717-02411 BUSH, CAMSHAFT 1 1
12 2 124160-01910 PLUG, PT1/4 1 1
13 2 124060-01050 PLUG, PT1/8 1 1
14 2 27241-120000 PLUG, 12 1 1
24 2 119717-02930 METAL ASSY, THRUST 2 2
27 1 119810-01200 BOLT, CYLINDER HEAD 14 14
28 1 119717-01331 GASKET, HEAD 1 1
29 1 719717-02901 METAL ASSY, MAIN 4 4
32 1 719717-02911 METAL ASSY, MAIN .25 4 4 2
35 1 119810-02941 METAL ASSY, 0.25 OS 2 2

Remarks
(1)Spare parts.
(2)Under-sized(U.S.=0.25) parts.
Yes

(3)Over-sized(0.S.=0.25) parts. N:OId%‘TSNeW, O:Old%New, R:0ld %= New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.




0CF10-M64501 ENGINE O0CF10-M64501 Fig.2

; (A)=3YM27A (D)=
Fig.2. GEAR HOUSING oz o
€)= (F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 119717-01501 CASE, GEAR 1 1
3 1 119717-01570 STUD 3 3
5 1 719717-01500 COVER ASSY, CASE 1 1
6 2 119717-01521 COVER, GEAR CASE 1 1
8 3 23876-030000 PLUG, RO3 2 2
9 2 119620-01800 SEAL, OIL HTC456208 1 1
10 1 119717-32100 COVER ASSY, PUMP 1 1
11 2 119717-32080 COVER, OIL PUMP 1 1
12 2 129900-32130  VALVE, RELIEF 1 1
13 2 129001-32320 SPRING 1 1
14 2 129001-32330 PLUG 1 1
15 1 119717-32110 ROTOR, INNER 1 1
16 1 119717-32120 ROTOR, OUTER 1 1
17 1 119802-32130 SCREW, M6X16 8 8
18 1 119660-01911 PIPE, KNOCK 6X17 4 4
19 1 119624-32040 O-RING, P12.0 1 1
20 1 119717-32050 O-RING, P17.0 3 3
21 1 121850-51960 O-RING, FUEL PUMP 1 1
22 1 26106-060122 BOLT, M6X 12 PLATED 1 1
23 1 26106-060162 BOLT, M6X 16 PLATED 4 4
24 1 26106-060402 BOLT, M6X 40 PLATED 4 4
25 1 26106-060402 BOLT, M6X 40 PLATED 3 3
26 1 26106-060602 BOLT, M6X 60 PLATED 7 7
27 1 26106-060652 BOLT, M6X 65 PLATED 2 2
28 1 26306-080002 NUT, M8 3 3
29 1 124160-01751 CAP, FILLER 1 1
30 1 24311-000320 O-RING, 1AP32.0 1 1
31 1 119717-01750 COVER, PUMP 1 1

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.3

Fig.3. FLYWHEEL HOUSING (Q=sara or
©)= (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

129100-01580 PIN, PARALLEL 8X16
128990-01650 HOUSING, FLYWHEEL
26206-100302 BOLT, M10X 30 PLATED

119620-01750 CAP, WHEEL COVER
124085-02220 SEAL, METAL HOUSING
26206-100252 BOLT, M10X 25 PLATED

~Njo o slw N e
N T = = N [ RS
Rl Rk RweEN
Rl Rk RweEN

23887-180002 PLUG, 18

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE OCF10-M64501  Fig.4
. (A)=3YM27A (D)=
F|g.4. OIL SUMP (B)=3YM30R (E)=
€)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

3YN27A 1 inc. (1)~9 1 1 12899101710  SPACER ASSY,0IL PAN 1
4 2 129198-01791  ELBOW, PT3/8 1
5 2 129198-34500  VALVE ASSY, REVERSE 2
6 2 128991-35080  STRAINER, LO 1
4 7 2 22117-060000 WASHER, 6 4
8 2 22137-060000 WASHER, 6 4
9 2 26106-060122  BOLT, M6X 12 PLATED 6
10 1 119718-01740  PIPE, KNOCK 1
1 1 128990-01750  OIL PAN ASSY 1
14 2 121450-42450  PLUG, M16 1
15 2 22100-160002 WASHER, SEAL 16 1
16 1 194450-11190  PLUG, SCREW 15.0 1
4 17 1 119609-32040  O-RING, P16 1
18 1 124976-34850  PLUG 1
19 1 26106-080302  BOLT, M8X 30 PLATED 1
20 1 26106-080452  BOLT, M8X 45 PLATED 1
21 1 26106-080702  BOLT, M8X 70 PLATED 1
22 1 26106-081002  BOLT, M8X100 PLATED 10
23 1 26106-081002  BOLT, M8X100 PLATED 3
24 1 119717-01720  SPACER, OIL PAN 1
26 1 128990-01750  OIL PAN ASSY 1
27 2 121450-42450 PLUG, M16 1
30 2 22190-160002 WASHER, SEAL 16 1
31 1 26106-080452  BOLT, M8X 45 PLATED 1
32 1 26106-080302  BOLT, M8X 30 PLATED 1
33 1 26106-080452  BOLT, M8X 45 PLATED 1
34 1 26106-080702  BOLT, M8X 70 PLATED 3
3YM30R 35 1 26106-080702  BOLT, M8X 70 PLATED 10

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

O0CF10-M64501 Fig.5

; A)=3YM27A D)=
Fig.5. MIST SEPARATOR oz o
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  128991-03150 SEPARATOR, MIST 1
2 1 128991-03160 BOLT, SPACER M8 2
3 1 128991-03180 PIPE, BREATHER B 2
6 4 1 128991-03190 PIPE, BREATHER C 1
3 5 1 128991-26660  CLAMP, P/S HOSE 1
6 1 23000-016000 CLAMP, 16 4
7 1 23000-022000 CLAMP, 22 2
8 1 26106-080122 BOLT, M8X 12 PLATED 2
9 1 26106-100162 BOLT, M10X 16 PLATED 1

DYEAY R
CYLINDER HEAD

vyvgiavy
CYLINDER BLOCK

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE OCF10-M64501 Fig.6

Fig.6. MOUNTING FOOT (A)=3YM27A (0)=

(B)=3YM30R ()=
©)= (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 128991-08100 FOOT, ENGINE FRONT 2 2
2 1 128991-08130 FOOT, ENGINE REAR L 1 1
3 1 128991-08140 FOOT, ENGINE REAR R 1 1
4 1 26106-100252 BOLT, M10X 25 PLATED 4 4
5 1 26106-100252 BOLT, M10X 25 PLATED 8 8
6 1 26106-100902 BOLT, M10X 90 PLATED 2 2
7 1 129198-08130 PLATE, FOUNDATION 2 2
8 1 124220-92700 BOLT, FOUNDATION 14 4 4
9 1 124220-92920 NUT ASSY 4 4
12 1 123672-92950 SHIM, ADJUST 1 1
16 1 22212-140000 SPRING WASHER 14 4 4
17 1 26716-140002 NUT, M14 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.7.

LABEL

1

CAUTION : Overcranking
engine with water |ift

muffler can cause damage.

R
A% DANGER

OHARICE*r v TERB BT
TEL. OMBIRSHL P E &
TERABD . Ollever renove the
cap while the engine is still
hot. #Ho1 water may spurt
out and burn You.

NPEIZ e iy
0T, WEMCETH2y 2&H
DTHBRKEART L,
Bafore 11111ng ¥ th ool g mator,
closa the draln cock. The draln
cack 15 open dur ing shIpaent.

AE R BANGER

L e

g | Sh,
Fiansable | giap 1he i

ﬁy‘ BI DANGER
S ROABOET.
‘rm ol arts s

5
bo sarlousi Injured.

IvIY BREOER

@ RHHR - WRRES SOMOKEAD ERRL T <ES0,
@ 53yFLICHPTENTES L eERL TR,

AL, 7Y IRSHERRAD
T B e AR e o W
e

EBLLBWAL BLTTAG,
X Wt nnoARE. | SHRRRECE 7ORRRUTTSI.

HEH DG
ol ] —
5317 EONCL THEN
A xR
FRMCRERGME L HAT
R ZELIMFREL TR, By

=
o etz OB KRR
.
e DTy,
Ry e
e rr—m.
She nnrnzunw/mm [T
W PACBLLTA> TR

R
O EAOAIRIED L 2T BHRRL T,
© ERGET. WRHEE. TRTORN > SPATY SHRRLTHEARL T,
T 7RO o CAGOR. FRRARARE

omsmzmu
o:gmm\runﬁmzut 2,

G0 6. EBSSUX, B, B H20L002PEELTTR,
ERTANMRT SN <PORSH L &A1>T A,

@ BNGET, H5AMARFERL,
et nvmmnsmt Sexsmrersarumo
(SR e

e
I o s AR p—

z0of
* LESAOREENSTCOLITE, RENFROBRAETETTEL,

L4 ser.
S |G s e e ir the (e
Fianmab1s| iy the srgine botors supplying

Y F} DANGER

ron rotatlonsl paits Whlls
o s running
hou could b suriousiy Injured.

Tead e operatlon manial
gurenully befors uss

Lan (olse.ylbiatons
1 ol 1 i
Bane!

olloy 11 povenert st
AN

14

[CAUTIONS FOR HANDLING THE ENAINE]
GHECKS, BEFORE STARTING
' You Haya anodsh el 1uba a1 and coolIng vater
S0 e
&Chack (hEt tho eluteh 1a n noutral.
o

4,0 et tac e,
SRR TN RN

Uime to tne hen oporating at low spesds

51 g 1oad 2t low spead for about SaInutes

Voythet. o sute to disch
Ih4's dral 1 206l A ant

1t coolor and diseharge eondensated

QTHERS
#oliow the Instructions giyen In the oparation manual far other
handiIng procaut ans.

O0CF10-M64501 Fig.7

Remarks

(1)Loose parts.

(A)=3YM27A D)=
(B)=3YM30R (E)=
©)= (F)=
No. Lewv. Parts No. Description ' I R
A B () DO () (A
1 1 128171-07150  LABEL, CAUTION 1 1
2 1 128991-07270  LABEL, PRESSURE CAP 1 1
3 1 123682-07852  LABEL, CAUTION 1 1 z
(A=*2017.09.) (B=*2017.09.)
4 1 196630-12980  LABEL, CAUTION 1 1
5 1 120324-07190  LABEL SET 1 1 1
6 2 128296-07400  LABEL, DANGER 2 2 1
7 2 128296-07420  LABEL, DANGER 1 1 1
8 2 120324-07200  LABEL, CAUTION 11 1
9 2 120324-07210  LABEL, OPERATION 1 1 1
10 1 128296-07190  LABEL, LOOSE PARTS 1 1 1
10-1 1  128991-07190  LABELKIT 11 N 1
(A=E/#9650) (B=*2014.03.)
11 2 128296-07400  LABEL, DANGER 2 2 1
12 2 128296-07420  LABEL, DANGER 11 1
13 2 128296-07450  LABEL, CAUTION 1 1 1
14 2 128296-07460  LABEL, OPERATION 1 1 1
14-1 2 128991-07460  LABEL, OPERATION 1 1 N 1
(A=E/#9650) (B=*2014.03.)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.8
Fig.8. CYLINDER HEAD (y=avuzi or
€)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 128990-07910 LIFTER 1 1
2 1 26106-080142 BOLT, M8X 14 PLATED 2 2
3 1 129901-11450 PROTECTOR, NOZZLE 3 3
4 1  119600-11460 GASKET, NOZZLE 6 6
5 1 105010-11490 CAP, VALVE 6 6
6 1 119717-11740 HEAD ASSY, CYLINDER 1 1
14 3  119285-11990 PLUG, 35 2 2
15 3  23876-005000 PLUG, R005 1 1
16 2 119717-11101 VALVE, INTAKE 3 3
17 2 119717-11110 VALVE, EXHAUST 3 3
18 2 119717-11131 SPRING, VALVE 6 6
19 2 129508-11180 RETAINER, SPRING 6 6
20 2 119717-11190 COTTER, VALVE 12 12
21 2 119717-11340 SEAL, VALVE STEM 3 3
22 2  119717-11350 SEAL, VALVE STEM 3 3
23 1 22351-060012 PIN, SPRING 6.0X12 2 2
24 1 119717-11200 SUPPORT ASSY, ROCKER 1 1
25 2 119717-11240 SHAFT ASSY, ARM 1 1
28 2 119717-11260 SUPPORT, ROCKER ARM 3 3
29 2 119620-11280 SPRING, SHAFT 2 2
30 2  119717-11650 ARM ASSY, ROCKER INT 6 6
31 3  129150-11230 SCREW, VALVE ADJUST 6 6
33 3  129150-11750 NUT, M8XP1.0 6 6
34 2 22242-000120 RING, 12 2 2
35 2 26979-050162 SCREW, M5X16 1 1
36 1 26106-080402 BOLT, M8X 40 PLATED 3 3
37 1 119717-77801 PLUG, GLOW 3 3
38 1 128990-77820 CONNECTOR, GLOW PLUG 1 1
39 1 119717-11800 GUIDE, VALVE 6 6
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.9

; A)=3YM27A D)=
Fig.9. BONNET oz o
€)= (F)=
No. Lev. Parts No. Description Qty |
3YM27A A (B) () O (B ¢
1 1 128991-11380 BONNET ASSY,HEAD 1
2 2 119717-03031 PLATE, BAFFLE 1
3 3  119717-03070 BAFFLE, BREATHER 1
4 2 119717-03070 BAFFLE, BREATHER 2
5 2 128991-03100 COVER ASSY, BREATHER 1
7 3 128991-03120 PLATE, BREATHER 1
8 3  24190-160001 BALL, STEEL 1/2 1
9 3  26557-040062 SCREW, M4X 6 2
12 2 119718-11310 GASKET, BONNET 1
13 2 119717-11320 COVER, BONNET 1
14 2  119717-11331 GASKET, BONNET COVER 1
15 2 22857-500100 SCREW, 5X10 4
16 2 22857-500160 SCREW, 5X16 2
17 2 22857-500160 SCREW, 5X16 4
18 2  24341-000400 O-RING, 1AS40.0 1
19 1 119717-11381 BONNET ASSY, HEAD 1
20 2 119717-03031 PLATE, BAFFLE 1
21 3  119717-03070 BAFFLE, BREATHER 1
22 2 119717-03070 BAFFLE, BREATHER 2
23 2 119802-03100 DIAPHRAGM ASSY 1
24 3 119802-03110 PLATE, DIAPHRAGM 1
25 3 119802-03121 COVER, DIAPHRAGM 1
26 3 119802-03131 DIAPHRAGM, BREATHER 1
27 3 119802-03141 SPRING, DIAPHRAGM 1
30 2 119718-11310 GASKET, BONNET 1
3YM30R 31 2 119717-11320 COVER, BONNET 1
32 2 119717-11331 GASKET, BONNET COVER 1
19 inc. 19 ~35 4 33 2 22857-500100  SCREW, 5X10 4
34 2 22857-500100 SCREW, 5X10 4
35 2 22857-500160 SCREW, 5X16 2
35 36 1 124160-01751 CAP, FILLER 1 1
37 1  24311-000320 O-RING, 1AP32.0 1 1
34 g - 38 1 26106-060202 BOLT, M6X 20 PLATED 3 3
25 @ 31 39 1 26106-060752  BOLT, M6X 75 PLATED 6 6
23 21—

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

O0CF10-M64501 Fig.10

; A)=3YM27A D)=
Fig.10. AIR INTAKE SILENCER ey-svzra o
€)= (F)=
No. Lev. Parts No. Description Qty I R
3YM27A A B () DO () (A
1 1 128991-12210 JOINT,INLET SILENCER 1
2 1 128991-12500 SILENCER ASSY,INTAKE 1
5 1  23000-060000 CLAMP, 60 2
6 1 26106-080122 BOLT, M8X 12 PLATED 2
7 1 128991-12210 JOINT,INLET SILENCER 1
8 1 128990-12500 SILENCER ASSY,INTAKE 1
11 2 128270-12540 ELEMENT, AIR CLEANER 1
12 1 23000-060000 CLAMP, 60 2
13 1 26106-080122 BOLT, M8X 12 PLATED 2

3YM30R

Yes
Yes'

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE OCF10-M64501  Fig.11

Fig.11. EXHAUST BEND & MIXING ELBOW oz o
(©)= (F)=
No. Lev. Parts No. Description Qty |
AW B €© O E G
3YM27A 1 3YM30R 1 1 128990-13520 ELBOW ASSY, MIXING 1

2 2 124070-13300 ELBOW, PT3/8 1

4 2 27233-250000 PLUG, 25 1

5 1 104214-13580 JOINT, MIXING ELBOW 1

6 1 128991-49090 PIPE,CSW B 1

7 1 23000-025000 CLAMP, 25 1

8 1 128370-13201 GASKET, ELBOW A 1

9 1 128992-13610 BEND, EXHAUST 1

10 1 128991-13660 INSULATOR, EXHAUST 1

11 1 26203-080352 BOLT, M8X 35 PLATED 2

12 1 26203-080852 BOLT, 8 X 85 2

13 1  23000-028000 CLAMP, 28 1

14 1 128992-13510 ELBOW ASSY, MIXING 1

15 2 128990-13520 ELBOW ASSY, MIXING 1

16 3 124070-13300 ELBOW, PT3/8 1

18 3 27233-250000 PLUG, 25 1

19 2 104214-13580 JOINT, MIXING ELBOW 1

20 2 128992-13610 BEND, EXHAUST 1

21 1 128991-13660 INSULATOR, EXHAUST 1

22 1 128991-49090 PIPE,CSW B 1

23 1 23000-025000 CLAMP, 25 1

24 1 26203-080352 BOLT, M8X 35 PLATED 2

25 1 26203-080852 BOLT, 8 X 85 2

26 1 128370-13201 GASKET, ELBOW A 1

27 1 23000-028000 CLAMP, 28 1

28 1 128370-13201 GASKET, ELBOW A 1 1
29 1 128991-13510 ELBOW ASSY,U-MIXING 1 1
31 2 23878-030000 PLUG, RO03 1 1
32 2 27233-250000 PLUG, 25 1 1
33 1 104214-13580 JOINT, MIXING ELBOW 1 1
34 1 128992-13610 BEND, EXHAUST 1 1
35 1 128991-13660 INSULATOR, EXHAUST 1 1
36 1 26203-080352 BOLT, M8X 35 PLATED 2 1
37 1 26203-080852 BOLT, 8 X 85 2 1
38 1 128370-13201 GASKET, ELBOW A 1 1
39 1 128991-13610 FLANGE,EXHAUST 1 1
40 1 26203-080252 BOLT, M8X 25 PLATED 4 1

Remarks Yes No Yes No
(1)Keel cooler specification(Optional parts). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.12

Fig.12. CAMSHAFT & DRIVING GEAR (Baviraon e
©)= F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

1 1 119620-14200 TAPPET 6 6
2 1 119717-14400 ROD, PUSH 6 6
3 1 119717-14581 CAMSHAFT ASSY 1 1
9 1 26106-060122 BOLT, M6X 12 PLATED 2 2
10 1 119717-25050 SHAFT, IDLE GEAR 1 1
11 1 119717-25101 GEAR ASSY, IDLE 1 1
14 1 26106-060352 BOLT, M6X 35 PLATED 3 3
15 1  129150-25301 BOLT, INJECTION PUMP 4 4
16 1  119717-25930 GEAR, PUMP 1 1
17 1 119717-25911 BUSH, IDLE GEAR 1 1

Remarks Yes No Yes No

(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.13

Fig.13. CRANKSHAFT & PISTON (Q=sara or

(©)= (F)=

@ B € O E @

No. Lewv. Parts No. Description

1 1 119717-21700 CRANKSHAFT ASSY 1 1
2 2 129100-01580 PIN, PARALLEL 8X16 1 1
6 2 22512-040120 KEY, 4X 12 1 1
8 1 128990-21590  FLYWHEEL ASSY 1 1
1 2 124950-21600  GEAR, RING Z=97 1 1
12 1 128990-21650  V-PULLEY, CRANKSHAFT 1 1
13 1 119621-21681 BOLT, FLANGE 12X1.25 1 1
14 1 119620-21941 WASHER, 12 1 1
15 1 121111-21501 BOLT, FLYWHEEL 5 5
16 1 119718-22080 PISTON ASSY 3 3
18 2 119717-22500 RING SET, PISTON 3 3
22 1 119717-22300 PIN, PISTON 3 3
23 1 22252-000220 RING, 22 6 6
24 1 119717-23000 ROD ASSY, CONNECTING 3 3
24-1 1  119717-23001 ROD ASSY, CONNECTING 3 3 N
(A=E/#11916) (B=*2018.11.)
28 2 119717-23200 BOLT, CONNECTING ROD 6 6
29 2 119717-23601 METAL ASSY,CRANK PIN 3 3
31 1 177070-03501  DISK, DAMPER D170 1 1
32 1 26013-080142 BOLT, M8X 14 6 6
33 1 119717-23910  METAL, PISTON PIN 3 3 1
34 1 119717-23611 METAL ASSY, PIN .25 3 3 2
36 1 119718-22090 PISTON ASSY, 0.25 OS 3 3 3
38 2  119717-22550 RING SET, PISTON .25 3 3 3

Remarks
(1)Spare parts.

(2)Under-sized(U.S.=0.25) parts.
(3)Over-sized(0.S.=0.25) parts. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.




0CF10-M64501 ENGINE

O0CF10-M64501 Fig.14

1 A)=3YM27A D)=
Fig.14. DIPSTICK (esvern o
(©)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
3YM27A 1 1 128991-34810  GUIDE, DIPSTICK A 1
2 1 128991-34820 GUIDE, DIPSTICK B 1
3 1 128991-34850 DIPSTICK, OIL 1
4 1 24341-000100 O-RING, 1AS10.0 1
5 1 26106-060122 BOLT, M6X 12 PLATED 1
6 1 128990-34850  DIPSTICK, OIL 1
7 1 128990-34860 GUIDE ASSY, DIPSTICK 1
9 1 22190-160002 WASHER, SEAL 16 2
10 1 23857-100000 BOLT, JOINT 10 1
11 1 26366-100002 NUT, M10 1
12 1 124976-34850 PLUG 1 1
3YM30R
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE OCF10-M64501  Fig.15

Fig.15. LUB. OIL SYSTEM t=s0wzrn o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

1 1 119717-35140 STUD 1 1

2 1 119305-35160 FILTER ASSY, D68XL65 1 1

3 1 119717-32060 O-RING, P15.0 1

4 1  128990-35080 PIPE ASSY, OIL INLET 1

5 1 26106-060102 BOLT, M6X 10 PLATED 2

6 1  114250-39450 SWITCH, HYDRAULIC 1 1

7 1 119717-39210 PIPE, PUMP 1 1

8 1  129005-59830 BOLT ASSY, JOINT M8 2 2

9 2 22190-080002 WASHER, SEAL 8 2 2

10 2 23857-030000 BOLT, JOINT 3 2 2

11 1  22190-080002 WASHER, SEAL 8 2 2

12 1 128275-39700 PUMP ASSY, WASTE OIL 1 1

oiclit oy
FUEL INJECTION PUMP
5
:
CHW 9 D o
—8 10— 1"
/
: ?@ |
2/
8
Remarks
(1)Optional parts. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.16. COOLING PUMP(SEA WATER)

O0CF10-M64501 Fig.16

D
16,

Remarks

* This figure is not applied for keel cooler specification.

(A)=3YM27A (D)=
(B)=3YM30R (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128991-42510 PUMP ASSY, WATER 1 1
3 2 128990-42550 WEAR KIT 1 1 W
(A=*2016.10.) (B=*2016.10.)
4 3 X0142398 COVER, END 1 1
4-1 3 128990-42540 COVER, END 1 1 R
(A=*2016.10.) (B=*2016.10.)
5 3 X02173432 O-RING 1 1
6 3 X02173476 O-RING 1 1
7 3 X02233010 SEAL, LIP 1 1
8 2 128990-42560 SHAFT KIT 1 1 W
(A=*2016.10.) (B=*2016.10.)
9 3 X0145050 PLATE 1 1
10 3 X0146541 SHAFT, WATER PUMP 1 1
11 3 X0146542 SPACER 1 1
12 3 X02173432 O-RING 1 1
13 3 X03431760 BEARING, BALL 1 1
14 3 X03431748 BEARING, BALL 1 1
15 3 X00370012 RING, RETAINING 1 1
16 3 X00371732 RING, RETAINING 1 1
17 2 128990-42151 BRACKET, PUMP A 1 1
18 2 124070-42400 V-PULLEY, PUMP 1 1
19 2 X014678901 WASHER 2 2
20 2 X00353309 WASHER 2 2
21 2 X00141916 SCREW 2 2
22 2 128990-42520 SCREW 6 6
23 2 X00190050 NUT, LOCK 1 1
24 2 X00183200 NUT 1 1
25 2 128991-42200 IMPELLER, PUMP 1 1
26 1 128991-42160 BRACKET, CSW-P B 1 1
27 1 128991-42170 BOLT, SPACER CSW-P 1 1
28 1 128991-42180 COLLAR, BRACKET B 1 1
29 1 104511-78780 V-BELT, M/19 1 1
30 1 26106-060302 BOLT, M6X 30 PLATED 1 1
31 1 26106-080202 BOLT, M8X 20 PLATED 1 1
32 1 26366-080002 NUT, M8 1 1
33 1 26366-080002 NUT, M8 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE OCF10-M64501  Fig.17

Fig.17. COOLING PUMP(FRESH WATER) oy vvisoR -

(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 119E10-42000 PUMP ASSY, WATER 1 1
3 2 119717-42041 COVER, WATER PUMP 1 1
4 2 119717-42031 GASKET, WATER PUMP 1 1
9 2 26577-060122 SCREW, M6X12 4 4
10 2 27241-250000 PLUG, 25 1 1
11 2 119C10-42320  O-RING, 2028 1 1
12 2 129916-49740 PLUG, R3/8 1 1
13 1 119717-42020 GASKET, WATER PUMP 1 1
14 1 23414-080000 GASKET, 8X1.0 1 1
15 1 26106-080122 BOLT, M8X 12 PLATED 1 1
16 1 26106-080502 BOLT, M8X 50 PLATED 3 3
17 1 124101-49530 COVER, THERMOSTAT 1 1
18 1 128990-49800  THERMOSTAT, 71C 1 1
19 1 26106-080252 BOLT, M8X 25 PLATED 1 1
20 1 26106-080652 BOLT, M8X 65 PLATED 1 1
21 1 124465-44950 GASKET, 16 1 1
22 1  124465-44950 GASKET, 16 1 1
23 1 121450-42450 PLUG, M16 1 1
24 1 128990-44500 SWITCH, TEMPERATURE 1 1
25 1  128990-42260 SPACER, PUMP 1 1
26 1 119740-42350 V-PULLEY, PUMP D=90 1 1
27 1 26106-060252 BOLT, M6X 25 PLATED 4 4
28 1  119620-49290 COCK ASSY, 1/4 1 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



O0CF10-M64501 Fig.38

0CF10-M64501 ENGINE
Fig.38. (17A)AIR VENT KIT(KEEL COOLER SPEC.)(OPTIONAL) ey-svzra o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

128991-42450 PLUG, M16
128991-42670  JOINT, FILLER
129198-44420 FILLER ASSY, WATER
124465-44950 GASKET, 16

Alw N R
TS
Rk e e

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.18

Fig.18. COOLER(FRESH WATER) oz o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 inc. (2) ~19 1 1 119717-13110 GASKET, MANIFOLD 1 1
‘ 2 1 128990-44901 COOLER ASSY, WATER 1 1
7 3 129673-44110 NECK, FILLER 1 1
9 3 129673-44150 TUBE, D28.5X1.5 LG6 1 1
10 2 128990-44071 BONNET, INLET 1 1
11 2 128990-44081 BONNET ASSY, OUT 1 1
14 2 128990-44090 SCREW, M6X30 6 6
15 2 128990-44100 O-RING, D65.6X3.53 4 4
16 2 128990-44110 SPACER 1 1
17 2 128990-44120 PLUG, DRAIN 1 1
18 2 129673-44131 CAP, FILLER 1 1
19 2 128990-44401 ELEMENT, FRESH WATER 1 1
20 1 23061-070300 PIPE, 7X 300 1 1
21 1 26106-081152 BOLT, M8X115 PLATED 6 6
22 1 120445-44530 TANK, SUB 1 1
23 1  145640-44570 PIPE, OVERFLOW 1 1
24 1 120445-44540 BRACKET, SUB TANK 1 1
25 1 26106-080122 BOLT, M8X 12 PLATED 2 2
26 1 23010-013000 CLAMP 13 2 2
27 1 128991-44900 TANK ASSY, CFW 1
32 3 129673-44110 NECK, FILLER 1
33A 3  129673-44150 TUBE, D28.5X1.5 LG6 1
34 2 128991-44070 PLATE,END 2
35 2  128990-44090 SCREW, M6X30 6
36 2 128990-44100 O-RING, D65.6X3.53 2
37 2 129673-44131 CAP, FILLER 1
38 1 119717-13110 GASKET, MANIFOLD 1
39 1 26106-081152 BOLT, M8X115 PLATED 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.19. COOLING PIPE(SEA WATER)

O0CF10-M64501 Fig.19

(A)=3YM27A (D)=

(B)=3YM30R )=

€)= (F)=
No. Lev. Parts No. Description Qty I R

A (B) () O (B ¢
1 1 128990-49010 PIPE, SEAWATER A 1 1
1-1 1 128990-49011 PIPE, SEAWATER A 1 1 R
(A=E/#11159) (B=*2016.01.)

2 2 128990-49110 PLUG ASSY, G1/8 1 1
3 1 121575-49310 RETAINER, PIPE 1 1
4 1  23000-028000 CLAMP, 28 4 4
5 1 124223-49050 PIPE, SEAWATER A 1 1 1
6 1 23000-025000 CLAMP, 25 2 2 1
7 1 22724-800380 SCREW, 8.0X38 4 4 1
8 1 43662-015021 COCK, KINGSTON 15A 1 1 1
9 1 43666-020951 COVER, STRAINER 1 1 1

Remarks
* This figure is not applied for keel cooler specification.
(1)Optional parts.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.20. COOLING PIPE(FRESH WATER)

O0CF10-M64501 Fig.20

—~w

Remarks
(1)Keel cooler specification(Optional parts).

(A)=3YM27A (D)=
(B)=3YM30R ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1  128990-49050 PIPE, FRESH WATER A 1 1
1-1 1  128990-49051 HOSE ASSY, CFW 1 1 N
(A=*2018.06.) (B=+2018.06.)
2 2 128990-49110 PLUG ASSY, G1/8 1 1
3 1 128990-49070 PIPE, FRESH WATER B 1 1
4 1 128990-49150 RETAINER, PIPE 1 1
5 1  194250-51660 BAND, NYLON 250 1 1
6 1  119172-48350 CLIP, HOSE 35 4 4
7 1  128990-49070 PIPE, FRESH WATER B 1 1
8 1 119172-48350 CLIP, HOSE 35 2 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.21. BILGE PUMP(OPTIONAL)

E—4SASSY
MOTOR ASSY

arvka—3
CONTROLLER

WHITE (=)

A FL—7F
STRAINER

A Yk
OUTLET P -
et BATTERY

O0CF10-M64501 Fig.21

(A)=3YM27A (D)=
(B)=3YM30R ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 977780-01211 PUMP ASSY, BILGE 1 1
2 2 X0318101004 MOTOR ASSY, BILGE 1 1
3 2 X158606410X SWITH 1 1
4 3 X8636015001 FUSE, 15A 12V 1 1
5 2 X179100022X STRAINER 1 1
6 2 X179100100X PIPE ASSY 1 1
7 2 X0044021509 HOSE, A 1 1
8 2 X199906101X SCREW SET 1 1
9 2 977780-03000 IMPELLER KIT 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.22

1 A)=3YM27A D)=
Fig.22. FUEL INJECTION PUMP (s o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (© O (E) ¢
1 1 728991-51350  PUMP ASSY, INJECTION 1
2 1 728990-51350  PUMP ASSY, INJECTION 1
6 3 119717-51030  CAMSHAFT, PUMP 11
Ty e—101 7 3 119717-51060  SUPPORT, CAMSHAFT 1 1
2 = 8 3 119717-51070  KEY, PARALLEL 101
<, EB & 68 f
18-1 _—1@ 2 62 9 3 122710-51090  KEY, FEATHER 11
84 10 3 119740-51100  PLUNGER ASSY 3 3
4@ 13 3 12915551140  PIN, BARREL LOCK 3 3
14 3 119717-51150  FLANGE, CAMSHAFT 11
15 3 158600-51170  RETAINER, SPRING 3 3
16 3 119717-51570  RETAINER, SPRING 3 3
17 3 119717-51190  SPRING, PLUNGER 3 3
18 3 128990-51200  TAPPET ASSY 3 3
18-1 3 128990-51201  TAPPET ASSY, ROLLER 3 3 N
(A=E/#10914) (B=*2016.04.)
19A 4  711100-51540  ROLLER ASSY 3 3 w
(A=E/#10914) (B=*2016.04.)
23 4 129155-51600  SHIM SET, ADJUSTING 3 3
54 3 158600-51270  STOPPER, TAPPET 3 3
55 3 129155-51280  O-RING, S6 3 3
56 3 129155-51280  O-RING, S6 11
57 3 128990-51300  HOLDER ASSY,DELIVERY 3 3
60 3 128990-51330  SPRING, DELIVERY 3 3
61 3 124550-51350  GASKET, DELIVERY 3 3
62 3 158600-51442  VALVE ASSY, DELIVERY 3 3
68 3  119125-51370  RETAINER, HOLDER 3 3
69 3 24316-000150  O-RING, 4DP15.0 3 3
70 3 12915551400 PROTECTOR 101
71 3  158600-51410  PLUG, DEFLIFTER M12 101
72 3 158600-51420  PLUG, DEFLIFTER M16 11
73 3 129155-51450  SHIM SET, ADJUSTING 1 1
78 3 119717-51500  RACK, CONTROL 11
80 3 129155-51530  SPACER, SPRING 11
81 3 129155-51540  CIRCLIP, C 11
82 3 129155-51550  PINION, CONTROL 3 3
84 3 129100-51570  SCREW, PINION M4 3 3
85 3 158600-51570  PLUG, RACK 11
86 3 12915551580  O-RING 11
87 3 129155-51591  SPRING, RACK ASSIST 11
88 3 12915551701  COVER, PUMP BOTTOM 101
89 3 119717-51711  GASKET, PUMP 101
90 3 119717-51750  COVER, BODY SIDE 11
91 3 119717-51761  GASKET, PUMP COVER 101
92 3  158600-51790  STOPPER, RACK 101
93 3 22190-160002  WASHER, SEAL 16 11
94 3 22217-120000 WASHER, SPRING 12 1 1
95 3 22351-050010  PIN, SPRING 5.0X10 2 2
96 3 24101-060034  BEARING, BALL 6003 11
97 3 24101-063034  BEARING, BALL 6303 11
98 3 119717-51420  O-RING 101
Remarks 99 3 26022-050122  SCREW, M5X12 8 8
(1)Governor(Fig.23) & Fuel feed pump(Fig.24) is incorporated in this Fuel Injection Pump(No.1 & 2). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.22

; (A)=3YM27A (D)=
Fig.22. FUEL INJECTION PUMP oz o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
100 3 119125-51900 BOLT, M6X14 4 4
101 3  26106-050102 BOLT, M5X 10 PLATED 3 3
102 3 119717-51860 NUT, M6 2 2
— g— 101 103 3 26716-120002  NUT, M12 1 1
B2 | & 68 104 3 12015551020  STUD 2 2
o1 ——— ;24) 2 @762
Remarks Yes No Yes No N N
(1)Governor(Fig.23) & Fuel feed pump(Fig.24) is incorporated in this Fuel Injection Pump(No.1 & 2). N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.23. GOVERNOR

29+

© o™

10 sy —s
11 CLASSIFIED MARK

5 inc. (6) ~71

Fig. 22

O0CF10-M64501 Fig.23

Remarks

* This figure(Governor) is incorporated in the Fuel Injection Pump(Fig.22).

(1)Selective parts, mark; 3
(2)Selective parts, mark; 98
(3)Selective parts, mark; 88
(4)Selective parts, mark; 03
(5)Spare parts.

(A)=3YM27A (D)=
(B)=3YM30R (E)=
©)= (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1A 3 119717-51930 PLUG, M10 1 1
2 3 119717-61050 GASKET, CASE 1 1
3 3 119717-61060 COVER, GOVERNOR CASE 1 1
4 3 119717-61070 GASKET, COVER 1 1
5 3 119717-61100 CASE ASSY, GOVERNOR 1 1
6 4 129155-51280  O-RING, S6 1 1
8 4 119717-61120 LINK, L=29.3 MARK 3 1 1 1
9 4 119717-61130 LINK, L=29.8 MARK 98 1 1 2
10 4 119717-61140 LINK, L=28.8 MARK 88 1 1 3
11 4 119717-61150 LINK, L=30.3 MARK 03 1 1 4
12 4 129052-61390  SHAFT,GOVERNOR LEVER 1 1
13 4 119717-61400 SHAFT ASSY, LEVER 1 1
20 4 119515-61440 LEVER, CONTROL 1 1
21 4  121575-66830  SCREW, ADJUSTER 1 1
22 4 129156-61460  SHIM, LEVER T=0.6 1 1
23 4 129155-61480  SPACER ASSY, LEVER 1 1
29 4 119717-61500 LEVER ASSY, GOVERNOR 1 1
30 5 174307-51700  SHIM SET, PLUNGER 2 2
49 5 129486-61540 SPRING, LEVER 1 1
58 4 129209-61370 NUT, ARB M6 1 1
59 4 129100-61650 SPRING, FUEL LIMITER 1 1
60 4 158552-61700  SHIM SET 1 1
64 4 158552-61710  SHIM, T=1.0 1 1
65 4 119660-61901 STOPPER, SHAFT 1 1
67 4 22272-000030 RING, E- 3 1 1
69 4 24341-000070  O-RING, 1AS7.0 1 1
70 4 26106-060102 BOLT, M6X 10 PLATED 1 1
71 4 26366-080002 NUT, M8 1 1
72 3 119717-61201  WEIGHT ASSY,GOVERNOR 1 1
76 3 129008-61301 NUT, SUPPORT 1 1
i 3 129155-61341 SLEEVE 1 1
78 3 129155-61460 BOLT, IDLE LIMIT 1 1
78-1 3 129155-61461 BOLT,IDLE LIMIT 1 1 N
(A=E/#11481) (B=*2016.12.)
79 3 22190-120002  WASHER, SEAL 12 2 2
80 3 22372-040000 PIN, SNAP 4 1 1
81 3 158552-61900 O-RING 1 1
82 3 26106-060102 BOLT, M6X 10 PLATED 4 4
83 3 26106-060142 BOLT, M6X 14 PLATED 2 2
84 3 26106-060202 BOLT, M6X 20 PLATED 4 4
85 3 26106-060452 BOLT, M6X 45 PLATED 3 3
86 3 129209-61920  NUT, ARB 1 1
86A 3 22190-100002  WASHER, SEAL 10 1 1
87 3 26756-060002 NUT, LOCK M6 1 1
87-1 3 119740-61470 NUT 1 1 N
(A=E/#11212) (B=*2017.01.)
88 2 158601-61760 LIMITER ASSY, FUEL 1
96 2 128990-61560  ANGLEICHASSY 1 1
119 2 119527-61700 SPRING, GOVERNOR 1 1
120 2 129209-61930  NUT 1 1
121 2 129209-61970  LABEL 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.23

; A)=3YM27A D)=
Fig.23. GOVERNOR oz o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
122 2 129271-77950 SOLENOID, STOP 1 1
123 2 23414-120016 GASKET, 12X1.0 1 1
124 2 120323-61470 BOLT, FUEL CONTROL 1
127 1 12920961961 CASE 1 1
128 1 24311000160 O-RING, 1AP16.0 101
130 1 119285-66650  CAP, HIGH-IDLE 11

5 inc. (6) ~71

o«
:@g
© o™

10 sy —s
11 CLASSIFIED MARK

29+

Fig. 22

Remarks
* This figure(Governor) is incorporated in the Fuel Injection Pump(Fig.22).

(1)Selective parts, mark; 3

(2)Selective parts, mark; 98
(3)Selective parts, mark; 88
(4)Selective parts, mark; 03

5)Spare parts.
®)Sp P N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.




OCF10-M64501 Fig.24

0CF10-M64501 ENGINE
; (A)=3YM27A (D)=
Fig.24. FUEL FEED PUMP t=s0wzrn o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 2 129158-52000 PUMP ASSY, FUEL FEED 1 1
2 3 129155-52051 GASKET, PUMP COVER 1 1
3 3 129158-52101 PUMP ASSY, FUEL FEED 1 1
Fig.22
Fig.22
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* This figure(Fuel feed pump) is incorporated in the Fuel Injection Pump(Fig.22).
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.




0CF10-M64501 ENGINE

Fig.25. FUEL INJECTION VALVE & FUEL INJECTION PIPE

Lev.

Parts No.

(A)=3YM27A
(B)=3YM30R
©)=

Description

(A

(B)

0CF10-M64501 Fig.25
)=
©®=
=

© ® E ©

119515-53001
118200-53010
119515-53010

VALVE ASSY,INJECTION
HOLDER, NOZZLE
VALVE ASSY,INJECTION

129150-59120
129150-59131
119717-59810

RETAINER, PIPE
BOLT, M4X14
PIPE, INJECTION NO.1

119717-59820
119717-59830
119840-59570

PIPE, INJECTION NO.2
PIPE, INJECTION NO.3
JOINT, OVERFLOW

119717-59510
129901-59560
119773-59511

PIPE ASSY, RETURN
GASKET, FUEL RETURN
PIPE, FUEL

23000-016000
119620-59700
119813-59950

CLAMP, 16
NUT, NOZZLE RETURN
VALVE ASSY, CHECK

22190-120002
23000-016000
128370-59040

WASHER, SEAL 12
CLAMP, 16
PIPE, FUEL

22190-120002
103854-39140
101304-59020

WASHER, SEAL 12
BOLT, PIPE JOINT
JOINT, PIPE 12

PR NRNOMNPRPONPRPORPRRRPONR[WO®

RPlRrRrRrlPRrRrPRrERrPRPrPRrPRPERIPNMRIMNNR

128991-59850

PIPE ASSY, INJECTION

RPlRr R NRPNONPRPONPRPORRPRRRPONR|WO®

30
PI%E-

32 38 21

Remarks
(1)For NK.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.26

1 A)=3YM27A D)=
Fig.26. FUEL PIPE & FUEL FILTER y-avwzra o
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128990-55011 BRACKET, FILTER 1 1
2 1 26106-080162 BOLT, M8X 16 PLATED 2 2
3 1 121370-55601 STRAINER ASSY, FUEL 1 1
4 2 110250-55610 RING, CUP RETAINING 1 1
5 2 104500-55710 ELEMENT, FUEL FILTER 1 1
7 2 121370-55730 CUP, STRAINER 1 1
8 2 101720-55750 PLUG, HEXAGON M6 1 1
9 2 23418-060000 GASKET, 6X1.0 1 1
10 2 24341-000440 O-RING, 1AS44.0 1 1
11 1  128990-59150 BOLT, PIPE JOINT M8 1 1
12 1 128991-59530 JOINT, FO RETURN 1 1
13 1 22190-080002 WASHER, SEAL 8 2 2
14 1 26013-060162 BOLT, M6X 16 2 2
15 1 104264-59020 JOINT 2 2
16 1  119172-59201 PIPE, FUEL 2 2
17 1 23000-016000 CLAMP, 16 4 4
18 1  22190-120002 WASHER, SEAL 12 4 4
19 1 23857-060000 BOLT, JOINT 6 2 2
20 1 129795-59100 PIPE, FUEL L=4000 1 1
21 1  23000-016000 CLAMP, 16 4 4
21
Remarks Yes No Yes No
(1)Loose parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.27

Fig.27. CABLE SUPPORT & REMOTE CONTROL HEAD oz o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 128991-67150 BRACKET, CABLE 1 1
1-1 1 128991-67151 BRACKET, CABLE 1 1 N
(A=E/#11700) (B=*2018.03.)
2 1 129470-67200 RETAINER ASSY 1 1
6 2 22242-000100 RING, 10 1 1
7 1 22372-080000 PIN, SNAP 8 1 1
8 1 26106-060122 BOLT, M6X 12 PLATED 2 2
9 1 26557-050202 SCREW, M5X20 2 2
10 1 41710-000410 CLAMP 1 1
11 1 41730-000681 CONTROL, MT-3 1 1
12 1 27730-301400 CABLE, REMO-CON 2 2
13 1 129470-86500 CABLE, L=7000 2 2
1 1 1

121574-86320 RETAINER

Remarks
(1)4m.
(2)7m. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

O0CF10-M64501 Fig.28

; A)=3YM27A D)=
Fig.28. CLUTCH oz o
€)= (F)=
No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 128171-81510 CLUTCH, I=2.21 1 1
2 1 128171-81520 CLUTCH, I=2.62 1 1 2
3 1 26106-080402 BOLT, M8X 40 PLATED 7 7
4 1 26216-080452 STUD, M8X 45 1 1
5 1 26366-080002 NUT, M8 1 1

Remarks

(1)KM2P-1A(Reduction ratio 2.21).
(2)KM2P-1A(Reduction ratio 2.62).

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.29

Fig.29. CLUTCH(REMOTE CONTROL) oz o
€)= (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

128991-86310 BRACKET, CABLE
121574-86320 RETAINER
22212-050000  WASHER 5

26106-060122 BOLT, M6X 12 PLATED
26557-050202 SCREW, M5X20
41710-000410 CLAMP

o bh|lwNE
N N
B NNN R e
B NNN R e

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.30

Fig.30. COUPLING(OPTIONAL) (A)=3YM27A (©)=

(B)=3YM30R )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1  129198-85520 COUPLING, SOLID 35 1 1
2 1 26106-100322 BOLT, M10X 32 PLATED 4 4
3 1 26706-100002 NUT, M10 4 4

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.31

Fig.31. STARTER MOTOR (A)=3YM27A )=

(B)=3YM30R ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 129608-77010 STARTER ASSY 1 1
2 2 129698-77020 SWITCH ASSY, MAGNET 1 1
3 2 129698-77101 ARMATURE ASSY 1 1
4 2 129608-77110 YOKE ASSY 1 1
5 2 129698-77120 HOLDER ASSY, BRUSH 1 1
6 3 129698-77140 BRUSH SET 1 1
7 3 129698-77130 BRUSH 2 2
8 3 129698-77150 SPRING, BRUSH 4 4
9 2 129698-77161 COVER ASSY, STARTER 1 1
10 3 129698-77170 BEARING, REAR COVER 1 1
11 2 129698-77260 CASE ASSY, GEAR 1 1
12 3 X2114535200 METAL, STARTER 1 1
13 2 129698-77270 LEVER SET, SHIFT 1 1
14 2 129698-77280 COVER KIT, DUST 1 1
15 2 129698-77240 GEAR, PLANETARY 3 3
16 2 129698-77250  WASHER SET 1 1
17 2 129698-77180 BRACKET, CENTER P 1 1
18 3 129698-77190 BRACKET, CENTER 1 1
19 2 129698-77200 GEAR, INTERNAL 1 1
20 2 129698-77210 BRACKET, CENTER A 1 1
21 2 129698-77220 PINION ASSY 1 1
22 2 129698-77230 SHAFT, PINION 1 1
23 2 124195-77770 BOLT, THROUGH 2 2
24 1 26116-120302 BOLT, M12X 30 PLATED 2 2
25 1  124550-77030 COVER, TERMINAL B 1 1
26 1 26756-080002 NUT, LOCK M8 1 1
27 1 119175-77500 BOLT, SPACER 1 1
28 1 128991-77800 COVER 1 1
29 1 22113-080000 WASHER, 8 1 1

1 1 1

w
o

123310-77640 SWITCH, BATTERY

Remarks
(1)Loose parts. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.32

=
(2]

119620-77490 COLLAR

17
17-1
(A

129423-77710 REGULATOR ASSY

129423-77720 REGULATOR ASSY
#11118) (B=*2016.09.)

; A)=3YM27A D)=
Fig.32. GENERATOR oz o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  119626-77210 ALTERNATOR, 12V-55A 1 1
1-1 1  119626-77220 ALTERNATOR, 12V-55A 1 1 R
(A=E/#11118) (B=*2016.09.)
2 2 119620-79350 NUT 2 2
3 2 X9490561001 NUT 1 1
4 2 129052-77380 ROTOR ASSY 1 1
5 3  123501-79240 BEARING, BALL 1 1
6 3  119620-79250 COVER, BEARING 1 1
7 2  129052-77422 FRAME ASSY 1 1
8 3 119620-79200 BEARING, BALL 1 1
9 3 119620-79210 PLATE, RETAINER 1 1
10 3 119620-79220 SCREW 4 4
11 3 119620-79230 STUD 2 2
12 2 128401-77440 COVER, END 1 1
13 2  119626-77450 COVER, END 1 1
14 2 119620-77461 PULLEY, GENERATOR 1 1
15 2 119620-77471 NUT 1 1
2 1 1
2 1 1
2 1 1
E/

18 2 129052-79260  HOLDER ASSY 11

19 2 129052-79270  HOLDER ASSY, BRUSH 101

20 2 11962079290  SCREW 6 6

21 2 119620-79300  SCREW 1 1

22 2 11962079310  BOLT 3 3

23 2 119620-79320  SCREW, W/WASHER 2 2

24 2  119620-79330  BOLT 2 2

25 2 11962079340  BUSH, INSULATION 101

26 1 129258-42290  V-BELT,A36.5 11

27 1 128991-77270  SPACER, ALTERNATOR 11

28 1 26106-100652  BOLT, M10X 65 PLATED 11

2oy B 29 1 128296-77320  SPACER,ADJUSTER 101
CYLINDER HEAD :

30 1  128991-77330  ADJUSTER, BELT 1 1

32 1 119810-77340  BOLT, ADJUSTER L=30 101

33 1 12899177350 SUPPORTALTERNATOR 11

% 34 1 26106-080162  BOLT, M8X 16 PLATED 1 1

35 1 26106-080454  BOLT, M8X 45 PLATED 11

36 1 26366-080002  NUT, M8 11

28

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.33

Fig.33. WIRE HARNESS & RELAY (Q=sara o-
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 128991-77920 HARNESS, WIRE 1 1
2 1 26106-080122 BOLT, M8X 12 PLATED 1 1
3 1 26106-080142 BOLT, M8X 14 PLATED 1 1
4 1 26366-060002 NUT, M6 1 1
5 1 105100-55501 RUBBER, FUEL TANK 2 2
6 1 105100-55540 COLLAR, TANK 2 2
7 1 119247-77100 RELAY, POWER SN2213 1 1
8 1 128991-77400 BRACKET, RELAY 1 1
9 1 128990-77550 RELAY, MAGNET 1 1
10 1 128990-77911 RELAY, GLOW 1 1
13 1 22157-080000  WASHER, 8 2 2
14 1 26106-060102 BOLT, M6X 10 PLATED 2 2
15 1 26106-060162 BOLT, M6X 16 PLATED 2 2
16 1 26106-080202 BOLT, M8X 20 PLATED 2 2
17 1 121575-49310 RETAINER, PIPE 1 1
18 1 164100-22720 HARNESS, WIRE 4M 1 1
19 1 164100-22730 HARNESS, WIRE 6M 1 1

CIRL—4
GENERATOR T4 RAIINGD
FLYWHEEL HOUSING

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.34

; (A)=3YM27A (D)=
Fig.34. HEATER oz o
€)= (F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 129122-44480  JOINT, PT1/4 1 1
2 1 119172-48250 CLIP, HOSE 25 2 2
3 1 119172-48350 CLIP, HOSE 35 2 2
4 1 128991-49940  JOINT, B 1 1
5 1 128991-49950  JOINT, C 1 1
6 1 171015-77900 BLOCK, HEATER 1 1
7 1 23072-041000 HOSE, 4 X 1000 1 1
8 1 23072-101000 HOSE, 10X1000 1 1
9 1 23121-100007 ELBOW,R 1 1 1
10 1 23122-100007 JOINT, TR1 1 1
11 1 23161-100407 BUSH, R1X1/2 1 1
12 1 24341-000340 O-RING, 1AS34.0 1 1
13 1 26106-080182 BOLT, M8X 18 PLATED 2 2
14 1 43530-500570  JOINT, PIPE 1 1
15 1 46111-554360 SWITCH, TEMPERATURE 1 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE

Fig.35. INSTRUMENT PANEL

1 inc.2~15

1

O0CF10-M64501 Fig.35

(A)=3YM27A (D)=
(B)=3YM30R )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 164100-30101 PANEL ASSY, B20 1 1
1-1 1 164100-30102 PANEL ASSY, B20 MD 1 1 N
(A=E/#9685) (B=*2015.05.)
1-2 1 164100-30103 PANEL ASSY, B20 MD 1 1 N
(A=E/#10275) (B=*2015.05.)
1-3 1 164100-30104 PANEL ASSY, B20 MD 1 1 N
(A=E/#11234) (B=*2017.06.)
2 2 164100-21100 HARNESS, PANEL 1 1
3 2 164100-31101 SWITCH, PANEL MD 1 1
3-1 2 164100-31102 SWITCH, PANEL MD 1 1 N
(A=E/#11234) (B=*2017.06.)
4 2 164100-31150 GASKET, SWITCH MD 1 1
5 2 164100-31900 BEZEL, SWITCH BK MD 1 1
6 2 164100-36100 BUZZER, PANEL 1 1
7 2 164100-39100 FRAME, PANEL B 1 1
8 2 164100-39120 BRACKET, SWITCH MD 2 2
9 2 164100-39130 BRACKET, GAUGE 5 1 1
9-1 2 164100-39131 BRACKET, GAUGE 5 MD 1 1 N
(A=E/#9685) (B=*2015.05.)
10 2 164100-39150 CAP, GAUGE TERMINAL 1 1
11 2 164100-39180 WASHER, LOCK MD 4 4
12 2 164100-39190 NUT, M3.5 MD 4 4
13 2 164100-53101 GAUGE, TACH LCD 5 MD 1 1
13-1 2 164100-53102 GAUGE, TACH LCD 5 MD 1 1 N
(A=E/#9685) (B=*2015.05.)
13-2 2 164100-53103 GAUGE, TACHOMETER 1 1 N
(A=E/#10275) (B=*2015.05.)
14 2 164100-53150 GASKET, GAUGE 5 MD 1 1
15 2 164100-53900 BEZEL, GAUGE 5 BK MD 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE OCF10-M64501  Fig.36
. (A)=3YM27A (D)=
F|g.36. TOOL (B)=3YM30R (E)=

€)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

719195-92500 TOOL ASSY
104200-92350 DRIVER, SCREW
104200-92600 BOX, SPARE PARTS

28110-080100 SPANNER, 8X10
28110-100130 SPANNER, 10X13
28110-120140 SPANNER, 12X14

~Njo o slw N e
NN R
L TN = W ) [ RSN
L TN = W ) [ RSN

28110-170190 SPANNER, 17X19

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



0CF10-M64501 ENGINE O0CF10-M64501 Fig.37

Fig.37. GASKET SET(OPTIONAL) ovaraon -

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 728990-92600 GASKET SET 1 1
2 2 121850-51960 O-RING, FUEL PUMP 1 1
1 3 2 119718-11310 GASKET, BONNET 1 1
/\ 4 2 119717-13110 GASKET, MANIFOLD 1 1
5 2 22190-080002 WASHER, SEAL 8 4 4
6 2 24311-000320 O-RING, 1AP32.0 2 2
7 2 119717-32060 O-RING, P15.0 1 1
8 2 119624-32040 O-RING, P12.0 1 1
9 2 119717-32050 O-RING, P17.0 2 2
10 2 119600-11460 GASKET, NOZZLE 6 6
11 2 119717-11331 GASKET, BONNET COVER 1 1
12 2 22190-160002 WASHER, SEAL 16 1 1
15 2 119717-42020 GASKET, WATER PUMP 1 1
16 2 23414-080000 GASKET, 8X1.0 1 1
17 2 124465-44950 GASKET, 16 1 1
18 2 119717-01331 GASKET, HEAD 1 1
19 2 128370-13201 GASKET, ELBOW A 1 1
20 2 129150-49360 GASKET, 10 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2018 YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101304-59020
101720-55750
103854-39140
104200-92350
104200-92600
104214-13580

104264-59020
104500-55710
104511-78780
105010-11490
105100-55501
105100-55540
105311-01090
110250-55610
114250-39450
118200-53010
119125-51370
119125-51900
119172-48250
119172-48350

119172-59201
119175-77500
119247-77100
119285-01990
119285-11990
119285-66650
119305-35160
119515-53001
119515-53010
119515-61440
119527-61700
119600-11460

119609-32040
119620-01750
119620-01800
119620-02020
119620-11280
119620-14200
119620-21941
119620-49290
119620-59700
119620-77461
119620-77471
119620-77490
119620-79200

Ref. No.

H
[@Ne))
NNNOWoOOONOONOO~OIO U107

N =

'_\
N w =
OCWFRLNOM

119

Parts No.

119620-79210
119620-79220
119620-79230
119620-79250
119620-79290
119620-79300
119620-79310
119620-79320
119620-79330
119620-79340
119620-79350
119621-21681
119623-01250
119624-32040

119626-77210
119626-77220
119626-77450
119660-01911
119660-61901
119717-01331

119717-01501
119717-01521
119717-01570
119717-01720
119717-01750
119717-02411
119717-02930
119717-03031

119717-03070

119717-11101
119717-11110
119717-11131
119717-11190
119717-11200
119717-11240
119717-11260
119717-11320

119717-11331
119717-11340

119717-11350
119717-11381

© 00 00 00 0o 0O 0O O

w
©

© 00 00~

Parts No.

119717-11650
119717-11740
119717-11800
119717-13110

119717-14400
119717-14581
119717-21700
119717-22300
119717-22500
119717-22550
119717-23000
119717-23001
119717-23200
119717-23601
119717-23611
119717-23910
119717-25050
119717-25101
119717-25911
119717-25930
119717-32050

119717-32060

119717-32080
119717-32100
119717-32110
119717-32120
119717-35140
119717-39210
119717-42020

119717-42031
119717-42041
119717-51030
119717-51060
119717-51070
119717-51150
119717-51190
119717-51420
119717-51500
119717-51570
119717-51711
119717-51750
119717-51761
119717-51860
119717-51930
119717-59510

Fig. No.

Ref. No.

30
6
39
1
38

Parts No.

119717-59810
119717-59820
119717-59830
119717-61050
119717-61060
119717-61070
119717-61100
119717-61120
119717-61130
119717-61140
119717-61150
119717-61201
119717-61400
119717-61500
119717-77801
119718-01740
119718-11310

119718-22080
119718-22090
119740-42350
119740-51100

119740-61470
119773-59511

119802-03100
119802-03110

119802-03121

119802-03131

119802-03141

119802-32130
119810-01200
119810-02941

119810-77340
119813-59950
119840-59570
119C10-42320
119E10-42000
120323-61470
120324-07190
120324-07200
120324-07210
120445-44530
120445-44540
121111-21501

121370-55601
121370-55730
121450-42450




Parts No. Index

Parts No.
121574-86320

121575-49310

121575-66830
121850-51960

122710-51090
123310-77640
123501-79240
123672-92950
123682-07852
124060-01050
124070-13300

124070-42400
124085-02220
124101-49530
124160-01751

124160-01910
124195-77770
124220-92700
124220-92920
124223-49050
124465-44950

124550-51350
124550-77030
124950-21600
124976-34850

128171-07150
128171-81510
128171-81520
128270-12540
128275-39700
128296-07190
128296-07400

128296-07420

128296-07450
128296-07460
128296-77320
128370-13201

Fig. No.

27
29
19

Ref. No.
14

Parts No.
128370-13201

128370-59040
128401-77440
128990-01650
128990-01750

128990-07910
128990-12500
128990-13520

128990-21590
128990-21650
128990-34850
128990-34860
128990-35080
128990-42151
128990-42260
128990-42520
128990-42540
128990-42550
128990-42560
128990-44071
128990-44081
128990-44090

128990-44100

128990-44110
128990-44120
128990-44401
128990-44500
128990-44901
128990-49010
128990-49011
128990-49050
128990-49051
128990-49070

128990-49110

128990-49150
128990-49800
128990-51200
128990-51201
128990-51300
128990-51330
128990-55011
128990-59150
128990-61560

Parts No.

128990-77550
128990-77820
128990-77911
128991-01710
128991-03100
128991-03120
128991-03150
128991-03160
128991-03180
128991-03190
128991-07190
128991-07270
128991-07460
128991-08100
128991-08130
128991-08140
128991-11380
128991-12210

128991-12500
128991-13510
128991-13610
128991-13660

128991-26660
128991-34810
128991-34820
128991-34850
128991-35080
128991-42160
128991-42170
128991-42180
128991-42200
128991-42450
128991-42510
128991-42670
128991-44070
128991-44900
128991-49090

128991-49940
128991-49950
128991-59530
128991-59850
128991-67150
128991-67151
128991-77270
128991-77330
128991-77350

Fig. No.

33

w
OCOO0OOONNNOIOIOIUTO O D~WwWOo

Ref. No.

9
38
10

[EnY

=
NNFRPFRPWONFPRARNORMWNELENOER

Parts No.

128991-77400
128991-77800
128991-77920
128991-86310
128992-13510
128992-13610

129001-32320
129001-32330
129005-59830
129008-61301
129052-61390
129052-77380
129052-77422
129052-79260
129052-79270
129100-01580

129100-51570
129100-61650
129122-44480
129150-11230
129150-11750
129150-25301
129150-49360
129150-59120
129150-59131
129155-51020
129155-51140
129155-51280

129155-51400
129155-51450
129155-51530
129155-51540
129155-51550
129155-51580
129155-51591
129155-51600
129155-51701
129155-52051
129155-61341
129155-61460
129155-61461
129155-61480
129156-61460
129158-52000
129158-52101

Fig. No.

33
31
33
29
11
11

Ref. No.

8
28




Parts No. Index

Parts No.

129198-01791
129198-08130
129198-34500
129198-44420
129198-85520
129209-61370
129209-61920
129209-61930
129209-61961
129209-61970
129258-42290
129271-77950
129423-77710
129423-77720
129470-67200
129470-86500
129486-61540
129508-11180
129608-77010
129608-77110
129673-44110

129673-44131

129673-44150

129698-77020
129698-77101
129698-77120
129698-77130
129698-77140
129698-77150
129698-77161
129698-77170
129698-77180
129698-77190
129698-77200
129698-77210
129698-77220
129698-77230
129698-77240
129698-77250
129698-77260
129698-77270
129698-77280
129795-59100
129900-32130
129901-11450
129901-59560
129916-49740

Fig. No.

Parts No.

145640-44570
158552-61700
158552-61710
158552-61900
158600-51170
158600-51270
158600-51410
158600-51420
158600-51442
158600-51570
158600-51790
158601-61760
164100-21100
164100-22720
164100-22730
164100-30101
164100-30102
164100-30103
164100-30104
164100-31101
164100-31102
164100-31150
164100-31900
164100-36100
164100-39100
164100-39120
164100-39130
164100-39131
164100-39150
164100-39180
164100-39190
164100-53101
164100-53102
164100-53103
164100-53150
164100-53900
171015-77900
174307-51700
177070-03501
194250-51660
194450-11190
196630-12980
22113-080000
22117-060000
22137-060000
22157-080000
22190-080002

-2
-3

-1
-2

Parts No.

22190-100002
22190-120002

22190-160002

22212-050000
22212-140000
22217-120000
22242-000100
22242-000120
22252-000220
22272-000030
22351-050010
22351-060012
22372-040000
22372-080000
22512-040120
22724-800380
22857-500100

22857-500160

23000-016000

23000-022000
23000-025000

23000-028000

23000-060000

23010-013000
23061-070300
23072-041000
23072-101000
23121-100007
23122-100007
23161-100407

Fig. No.

23
23
25

26

Parts No.
23414-080000

23414-120016
23418-060000
23857-030000
23857-060000
23857-100000
23876-005000
23876-030000
23878-030000
23887-180002
24101-060034
24101-063034
24190-160001
24311-000160
24311-000320

24316-000150
24341-000070
24341-000100
24341-000340
24341-000400
24341-000440
26013-060162
26013-080142
26022-050122
26106-050102
26106-060102

26106-060122

26106-060142
26106-060162

26106-060202

26106-060252
26106-060302
26106-060352
26106-060402

26106-060452
26106-060602

Fig. No.

17
37
23
26
15
26
14

8

2
11

3
22
22

Ref. No.




Parts No. Index

Parts No.

26106-060652
26106-060752
26106-080122

26106-080142
26106-080162

26106-080182
26106-080202

26106-080252
26106-080302

26106-080402

26106-080452

26106-080454
26106-080502
26106-080652
26106-080702

26106-081002
26106-081152

26106-100162
26106-100252

26106-100322
26106-100652
26106-100902
26116-120302
26203-080252
26203-080352

26203-080852

26206-100252
26206-100302
26216-080452

Fig. No.

Ref. No.

Parts No.

26306-080002
26366-060002
26366-080002

26366-100002
26557-040062
26557-050202

26577-060122
26706-100002
26716-120002
26716-140002
26756-060002
26756-080002
26979-050162
27233-250000

27241-120000
27241-250000
27730-301400
28110-080100
28110-100130
28110-120140
28110-170190
41710-000410

41730-000681
43530-500570
43662-015021
43666-020951
46111-554360
711100-51540
719195-92500
719717-01500
719717-01561
719717-02901
719717-02911
728990-51350
728990-92600
728991-51350
977780-01211
977780-03000
X00141916

X00183200

X00190050

X00353309

Fig. No.

2
33
16

Ref. No.
28

Parts No.

X00370012
X00371732
X0044021509
X0142398
X0145050
X0146541
X0146542
X014678901
X02173432

X02173476
X02233010
X0318101004
X03431748
X03431760
X158606410X
X179100022X
X179100100X
X199906101X
X2114535200
X8636015001
X9490561001

Fig. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.OIL SUMP
	5.MIST SEPARATOR
	6.MOUNTING FOOT
	7.LABEL
	8.CYLINDER HEAD
	9.BONNET
	10.AIR INTAKE SILENCER
	11.EXHAUST BEND & MIXING ELBOW
	12.CAMSHAFT & DRIVING GEAR
	13.CRANKSHAFT & PISTON
	14.DIPSTICK
	15.LUB. OIL SYSTEM
	16.COOLING PUMP(SEA WATER)
	17.COOLING PUMP(FRESH WATER)
	38.(17A)AIR VENT KIT(KEEL COOLER SPEC.)(OPTIONAL)
	18.COOLER(FRESH WATER)
	19.COOLING PIPE(SEA WATER)
	20.COOLING PIPE(FRESH WATER)
	21.BILGE PUMP(OPTIONAL)
	22.FUEL INJECTION PUMP
	23.GOVERNOR
	24.FUEL FEED PUMP
	25.FUEL INJECTION VALVE & FUEL INJECTION PIPE
	26.FUEL PIPE & FUEL FILTER
	27.CABLE SUPPORT & REMOTE CONTROL HEAD
	28.CLUTCH
	29.CLUTCH(REMOTE CONTROL)
	30.COUPLING(OPTIONAL)
	31.STARTER MOTOR
	32.GENERATOR
	33.WIRE HARNESS & RELAY
	34.HEATER
	35.INSTRUMENT PANEL
	36.TOOL
	37.GASKET SET(OPTIONAL)
	Parts No. Index

